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Plot 7-1348. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 93 — RU242)
Mode: 802.11ax
Data Rate: MCSO
Distance of Measurements: 3 Meters
Operating Frequency: 6415MHz
Channel: 93
Frequency Ant. Pol. | Antenna Turptable Analyzer AFCL Field Limit Margin
H Detector Heiaht Azimuth Level 4B Strength dBuV/ 4B
12830.00 Awverage H - - -85.79 2236 4387 68.23 -24 BB
12830.00 Peak H - - T4.74 22.32 54 58 88.23 -33.65

Table 7-209. Radiated Spurious Emission Measurements SDM — RU242

FCC ID: BCGA2993

@© clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Dates:
5/20/2024 - 10/1/2024

Test Report S/N:
1C2405200017-14-R3.BCG

EUT Type:
Tablet Device
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Plot 7-1349. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 97 — RU242)
Mode: 802.11ax
Data Rate: MCSO
Distance of Measurements: 3 Meters
Operating Frequency: 6435MHz
Channel: 97
Frequency Ant. Pol. | Antenna Turptable Analyzer AFCL Field Limit Margin
H Detector H Heiaht Azimuth Level dBJ Strength dBuV/ 4B
12870.00 Awverage W - - 8575 2210 4335 68.23 -24 B8
12870.00 Peak i - - -74.40 2210 54.70 88.23 -33.53

Table 7-210. Radiated Spurious Emission Measurements SDM — RU242

FCC ID: BCGA2993

@© clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Dates:
5/20/2024 - 10/1/2024

Test Report S/N:
1C2405200017-14-R3.BCG

EUT Type:
Tablet Device
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Plot 7-1350. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 105 — RU242)
Mode: 802.11ax
Data Rate: MCSO
Distance of Measurements: 3 Meters
Operating Frequency: 6475MHz
Channel: 105
Frequency Ant. Pol. | Antenna Turptﬂble Analyzer AFCL Field Limit Margin
H Detector H Heiaht Azimuth Level 4B/ Strength dBuV/ dB
12950.00 Ayverage W - - -85.63 22.26 43.63 68.23 -24 60
12950.00 Peak i - - -73.75 21.89 h514 88.23 -33.09

Table 7-211. Radiated Spurious Emission Measurements SDM — RU242

FCC ID: BCGA2993

@© clement

MEASUREMENT REPORT Approved by:

(CERTIFICATION) Technical Manager

Test Report S/N:

1C2405200017-14-R3.BCG

Test Dates:

5/20/2024 - 10/1/2024

EUT Type:
Tablet Device
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Plot 7-1351. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 113 — RU242)
Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
Horizontal SWT: 88.0ms
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Plot 7-1352. Radiated Spurious Emissions 18-40GHz SDM (802.11ax — Ch. 113 — RU242)

Approved by:
MEASUREMENT REPORT
FCC ID: BCGA2993 @ element (CERTIFICATION)

Technical Manager

Test Report S/N: Test Dates: EUT Type:
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Mode: 802.11ax

Data Rate: MCSO0

Distance of Measurements: 3 Meters

Operating Frequency: 6515MHz

Channel: 113
Frequency Detector Ant. Pol. A.ntenna T:zr?:ul::f AT_ZII;? AFCL St':::;th Limit Margin
[MHz] [HV] | Height [cm] [ [dBm] [dB/m] [dByV/m] [dBpV/m] [dB]
13030.00 Average A - -55.46 2259 4413 68.23 -24.10
13030.00 Peak Vv - - -73.66 2253 Bh.BT 88.23 -32.36

Table 7-212. Radiated Spurious Emission Measurements SDM — RU242

FCC ID: BCGA2993

MEASUREMENT REPORT
@ element (CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:

1C2405200017-14-R3.BCG

Test Dates:

EUT Type:

5/20/2024 - 10/1/2024 Tablet Device
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Plot 7-1353. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 117 — RU242)
Mode: 802.11ax
Data Rate: MCSO
Distance of Measurements: 3 Meters
Operating Frequency: 6535MHz
Channel: 117
Frequency Detector Ant. Pol. | Antenna T:errrtlit:rl]e Arlaelzzler AFCL Stlr:Ieilgth Limit Margin
[MHZ] [H/V] | Height [cm] [degres] [dBm] [dB/m] [dBuV/m] [dBuV/m] [dB]
13070.00 Average \Y - - -85.47 22.59 44,12 68.23 -24.11
13070.00 Peak \Y - -73.96 22.59 55.62 88.23 -32.61

Table 7-213. Radiated

Spurious Emissio

n Measurements SDM — RU242

FCC ID: BCGA2993

@© clement

MEASUREMENT REPORT Approved by:

(CERTIFICATION) Technical Manager

Test Report S/N:

1C2405200017-14-R3.BCG

Test Dates:

5/20/2024 - 10/1/2024

EUT Type:
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Plot 7-1354. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 149 — RU242)
Mode: 802.11ax
Data Rate: MCSO
Distance of Measurements: 3 Meters
Operating Frequency: 6695MHz
Channel: 149
Frequency Detector Ant. Pol. | Antenna T:Zrir:]i?:]e AT_ael\)ll;Fr AFCL Stlr:;:er:gth Limit Margin
[MHz] [H/V] | Height [cm] e [dBm] [dB/m] [dBV/m] [dBuV/m] [dB]
* 13390.00 Average H - - -85.81 22.63 43.82 53.98 -10.16
*|13390.00 Peak H - - -74.34 22.24 54.90 73.98 -19.08

Table 7-214. Radiated Spurious Emission Measurements SDM — RU242

FCC ID: BCGA2993

@© clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2405200017-14-R3.BCG

Test Dates:
5/20/2024 - 10/1/2024

EUT Type:
Tablet Device
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Plot 7-1355. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 185 — RU242)
Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
Horizontal SWT: 88.0ms
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Plot 7-1356. Radiated Spurious Emissions 18-40GHz SDM (802.11ax — Ch. 185 — RU242)

MEASUREMENT REPORT

Approved by:

FCC ID: BCGA2993

@© clement

(CERTIFICATION) Technical Manager

Test Report S/N:

Test Dates:

EUT Type:

1C2405200017-14-R3.BCG
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Mode: 802.11ax

Data Rate: MCSO0

Distance of Measurements: 3 Meters

Operating Frequency: 6875MHz

Channel: 185
Frequency Detector Ant. Pol. | Antenna T:Zrir:]:ill:[)rl]e Arlzlzzler AFCL St'r:;Igth Limit Margin

[MHZ] [H/V] | Height [cm] [degree] [dBm] [dB/m] [dBuV/m] [dBuV/m] [dB]

13750.00 Average H - - -85.90 22.04 43.14 68.23 -25.09
13750.00 Peak H - - -74.49 22.10 54.61 88.23 -33.62

Table 7-215. Radiated Spurious Emission Measurements SDM — RU242

FCC ID: BCGA2993

@© clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:

1C2405200017-14-R3.BCG

Test Dates:
5/20/2024 - 10/1/2024

EUT Type:
Tablet Device
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Plot 7-1357. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 189 — RU242)
Mode: 802.11ax
Data Rate: MCSO
Distance of Measurements: 3 Meters
Operating Frequency: 6895MHz
Channel: 189
Frequency Detector Ant. Pol. | Antenna T:Zrir:i?:]e Arlzl\)l/zler AFCL St'r:::gth Limit Margin
[MHz] [H/V] | Height [cm] [degree] [dBm] [dB/m] [dBuV/m] [dBuV/m] [dB]
13790.00 Average \Y - - -85.90 22.23 43.34 68.23 -24.89
13790.00 Peak \Y - - -75.09 22.23 54.14 88.23 -34.09

Table 7-216. Radiated Spurious Emission Measurements SDM — RU242

FCC ID: BCGA2993

@© clement

MEASUREMENT REPORT Approved by:

(CERTIFICATION) Technical Manager

Test Dates:

Test Report S/N:

1C2405200017-14-R3.BCG

5/20/2024 - 10/1/2024

EUT Type:
Tablet Device

Page 418 of 464

V 10.6 10/27/2023

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
Horizontal SWT: 27.0ms
120
E
3 100 A
o
T
S 80
3
A
% 60 " i " " L
- - e i pi
40 -
1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18
Frequency (GHz)
Plot 7-1358. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 209 — RU242)
Mode: 802.11ax
Data Rate: MCSO
Distance of Measurements: 3 Meters
Operating Frequency: 6995MHz
Channel: 209
Frequency Detector Ant. Pol. | Antenna T:;inr:]i?:]e Arlzl\)//;fr AFCL St'r:tlailgth Limit Margin
[MHz] [H/V] | Height [cm] [degree] [dBm] [dB/m] [dBuV/m] [dBuV/m] [dB]
13990.00 Average Vv - - -86.28 22.30 43.03 68.23 -25.20
13990.00 Peak \Y - - -75.12 22.36 54.24 88.23 -33.99

Table 7-217. Radiated Spurious Emission Measurements SDM — RU242

FCC ID: BCGA2993

MEASUREMENT REPORT

@© clement

(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2405200017-14-R3.BCG

Test Dates:
5/20/2024 - 10/1/2024

EUT Type:
Tablet Device
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Plot 7-1359. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 229 — RU242)
Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
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Plot 7-1360. Radiated Spurious Emissions 18-40GHz SDM (802.11ax — Ch. 229 — RU242)

FCC ID: BCGA2993

@© clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2405200017-14-R3.BCG

Test Dates:
5/20/2024 - 10/1/2024

EUT Type:
Tablet Device
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Mode: 802.11ax

Data Rate: MCSO0

Distance of Measurements: 3 Meters

Operating Frequency: 7095MHz

Channel: 229

Frequency Detector Ant. Pol. | Antenna T:Zr;':il;!e Arlael\):(zaler AFCL Stlr:;lgth Limit Margin
[MHZ] [H/V] | Height [cm] [degree] [dBm] [dB/m] [dBuV/m] [dBuV/m] [dB]

14190.00 Average H - - -82.77 16.31 40.54 68.23 -27.69
14190.00 Peak H - - -71.72 16.31 51.59 88.23 -36.64

Table 7-218. Radiated Spurious Emission Measurements SDM — RU242

Approved by:
MEASUREMENT REPORT
FCC ID: BCGA2993 1 t
@ €IEIEN (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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7.7.4  Antenna WF5T Radiated Band Edge Measurements (20MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209

RU26

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 5955MHz
Channel: 1

PASS s RBW: 1 MHZ - Peak: 5912.40 MHz, 64.69 dBuV/m
Avg Offset: 13908 ST T.0ms  Avg: 5320.95 MHz, 49.77 dBuV/m
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Frequency (MHz)

Plot 7-1361. Antenna WF5T Radiated Lower Band Edge (Peak/Average — UNIl Band 5 — RU26)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters

Operating Frequency: 7095MHz
Channel: 229
RBW: 1 MHz .
PASS e dizss 15 oqp VOW: 3 Mz Peak: 7127.70 MHz, 66.35 dBuV/m

Pesk Offeet: 14.4d8 SWT: 1.0ms _ Avg: 7125.45 MHz, 51.09 dBpV/m
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Plot 7-1362. Antenna WF5T Radiated Upper Band Edge (Peak/Average — UNIl Band 8 — RU26)

Approved by:
MEASUREMENT REPORT
FCC ID: BCGA2993 1 t
@ €IEIEN (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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RU242

Worst Case Mode:

802.11ax

Worst Case Transfer Rate:

MCS11

Distance of Measurements:

3 Meters

Operating Frequency:

5955MHz

Channel:

1

PASS ieoxgrce REW: 1MHz  Peak: 5921.40 MHz, 71.45 dBuV/m
Avg, Qffsel: 14148 S\VT 1 oms  Avg: 5924.10 MHz, 53.04 dBuV/m
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Plot 7-1363. Antenna WF5T Radiated Lower Band Edge (Peak/Average — UNIl Band 5 — RU242)

Worst Case Mode:

802.11ax

Worst Case Transfer Rate:

MCS11

Distance of Measurements:

3 Meters

Operating Frequency:

7095MHz

Channel:

229

PASS ki RBW: 1MHZ - Peak: 7125.45 MHz, 69.41 dBuV/m
Avg, Offsel: 15248 (0T 1 oms  AvQ: 7125.90 MHz, 56.26 dBUV/m
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Plot 7-1364. Antenna WF5T Radiated Upper Band Edge (Peak/Average — UNIl Band 8 — RU242)

Approved by:
MEASUREMENT REPORT
FCC ID: BCGA2993 1 t
@ €IEIEN (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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7.7.5 Antenna WF5T Radiated Band Edge Measurements (40MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209

RU26
Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 5965MHz
Channel: 3
PASS s RBW: 1 MHZ - Peak: 5925.00 MHz, 70.53 dBuV/m
Avg, Offsel: 13948 CoT'  oms  Avg: 5921.40 MHz, 51.01 dBuV/m
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Plot 7-1365. Antenna WF5T Radiated Lower Band Edge (Peak & Average — UNII Band 5 — RU26)

Worst Case Mode:

802.11ax

Worst Case Transfer Rate:

MCS5

Distance of Measurements:

3 Meters

Operating Frequency:

7085MHz

Channel:

227

PASS e RBW: 1MHz - Peak: 7125.00 MHz, 73.80 dBpV/m
Avg Offset 16348 ST 1.0ms  Avg: 7126.80 MHz, 53.09 dBuV/m
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Plot 7-1366. Antenna WF5T Radiated Upper Band Edge (Peak & Average — UNII Band 8 — RU26)
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RU484

Worst Case Mode:

Worst Case Transfer Rate:
Distance of Measurements:
Operating Frequency:
Channel:

802.11ax

MCS5

3 Meters

5965MHz

3

PASS et RBW: 1Mz Peak: 5925.00 MHz, 80.88 dBuV/m
Avg, Qffsel: 14108 ST  1.0ms  Avg: 5924.55 MHz, 60.77 dBuV/m
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Plot 7-1367. Antenna WF5T Radiated Lower Band Edge (Peak & Average — UNII Band 5 — RU484)

Worst Case Mode:
Worst Case Transfer Rate:

802.11ax

MCS5

Distance of Measurements:

3 Meters

Operating Frequency:

7085MHz

Channel:

227

PASS feofdes RBW: 1MHz - peak: 7125.45 MHz, 82.51 dBuv/m
P, Qlizel 19248 SWT- 1.0ms  Avg: 7125.90 MHz, 65.79 dBuv/m
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Plot 7-1368. Antenna WF5T Radiated Upper Band Edge (Peak & Average — UNII Band 8 — RU484)
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7.7.6  Antenna WF5T Radiated Band Edge Measurements (80MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209

RU26

Worst Case Mode:

Worst Case Transfer Rate:
Distance of Measurements:
Operating Frequency:
Channel:

802.11ax

MCS11

3 Meters

5985MHz

7

PASS s RBW: 1 MHZ - Peak: 5915.10 MHz, 77.52 dBuV/m
Avg, Offsel: 16248 CoT { oms  AVg: 5910.15 MHz, 53.42 dBUV/m
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Plot 7-1369. Antenna WF5T Radiated Lower Band Edge (Peak & Average — UNII Band 5 — RU26)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 7025MHz
Channel: 215
PASS eox e REW: 1MHz  Peak: 7127.70 MHz, 64.41 dBuV/m
Avg Offset: 14908 ST T 0ms  Avg: 7297.80 MHz, 49.58 dBuV/m
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Plot 7-1370. Antenna WF5T Radiated Upper Band Edge (Peak & Average — UNII Band 8 — RU26)

Approved by:
MEASUREMENT REPORT
FCC ID: BCGA2993 1 t
@ €IEIEN (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:

. Page 426 of 464
1C2405200017-14-R3.BCG 5/20/2024 - 10/1/2024 Tablet Device

V 10.6 10/27/2023

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact ct.info@element.com.




@ clement

RU996

Worst Case Mode:

Worst Case Transfer Rate:
Distance of Measurements:
Operating Frequency:
Channel:

802.11ax

MCS11

3 Meters

5985MHz

7

PASS et RBW: 1MHz  Peak: 5925.00 MHz, 78.55 dBuV/m
Avg, Qffsel: 13998 VT 1.0ms  Avg: 5924.10 MHz, 60.58 dBuV/m
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Plot 7-1371. Antenna WF5T Radiated Lower Band Edge (Peak & Average — UNII Band 5 — RU996)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 7025MHz
Channel: 215
PASS i a0 aan REW: 1MHz  peak: 7125.00 MHz, 72.60 dBuV/m
g Alset: 1048 SWT: 1.0ms  Avg: 7125.00 MHz, 56.67 dBuV/m
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Frequency (MHz)

Plot 7-1372. Antenna WF5T Radiated Upper Band Edge (Peak & Average — UNII Band 8 — RU996)
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7.7.7 Antenna WF5T Radiated Band Edge Measurements (160MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209

RU26

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 6025MHz
Channel: 15

PASS s RBW: 1Mz Peak: 5918.01 MHz, 73.42 dBuV/m
Avg Offset: 14240 oW T: 1.0ms  Avg: 5312.20 MHz, 53.51 dBuV/m
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Plot 7-1373. Antenna WF5T Radiated Lower Band Edge (Peak & Average — UNII Band 5 — RU26)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters

Operating Frequency: 6825MHz
Channel: 207
RBW: 1 MHz .
PASS 5o dizss 1o oqs VOW: 3 Mz Peak: 7125.90 MHz, 67.72 dBuV/m

Pesk Offeet: 14.448 SWT: 1.0ms _ Avg: 7141.20 MHz, 51.81 dBpV/m
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Plot 7-1374. Antenna WF5T Radiated Upper Band Edge (Peak & Average — UNII Band 8 — RU26)
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RU996x2

Worst Case Mode:

Worst Case Transfer Rate:
Distance of Measurements:

Operating Frequency:
Channel:

140 A

Field Strength (dBuV/m)
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Worst Case Mode:
Worst Case Transfer Rate:

Distance of Measurements:

Operating Frequency:
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140

Field Strength (dBuV/m)

40 4
6900

=

[}

o
L

100 4

o]
o
L

60

802.11ax

MCS11

3 Meters

6025MHz

15

RBW: 1 MHz

PASS ’P’\sagiLOffset i4 3gg VBW: 3 MHz

Peak Offset: 13.4dB SWT: 1.0ms

Peak: 5908.34 MHz, 83.17 dBuv/m
Avg: 5908.98 MHz, 65.45 dBpV/m

Py,
bt e
-

aaa ma'aa! )‘«.M--\MN

i

Y

w”w')'%_k N,

802.11ax

Frequency (MHz)

Plot 7-1375. Antenna WF5T Radiated Lower Band Edge (Peak & Average — UNII Band 5 — RU996x2)
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PASS f\sgLOffset 15.408 YBW: 3 MHz

Peak Offset: 14.4dB SWT: 1.0ms

Peak: 7128.60 MHz, 81.34 dBuV/m
Avg: 7127.70 MHz, 63.50 dBuV/m
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Plot 7-1376. Antenna WF5T Radiated Upper Band Edge (Peak & Average — UNII Band 8 — RU996x2)
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7.7.8

RU26
RU26

Worst Case Mode:

802.11ax

Worst Case Transfer Rate:

MCS11

Distance of Measurements:

3 Meters

Operating Frequency:

5955MHz

Channel:

1

PASS i%a'fggfasce%: 17548 VBW: 3 MHz

RBW: 1 MHz

Peak Offset: 17.0dB SWT: 1.0ms

Antenna WF2 Radiated Band Edge Measurements (20MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209

Peak: 5924.55 MHz, 62.32 dBuv/m
Avg: 5924.55 MHz, 48.17 dBpV/m
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Plot 7-1377. Antenna WF2 Radiated Lower Band Edge (Peak/Average — UNII Band 5 — RU26)

Worst Case Mode:

802.11ax

Worst Case Transfer Rate:

MCS11

Distance of Measurements:

3 Meters

Operating Frequency:

7095MHz

Channel:

229

Peak T :
PASS A Offset: 19,608 VBW: 3 MHz

140

RBW: 1 MHz

Peak Offset: 19.1dB SWT: 1.0ms

Peak: 7125.90 MHz, 65.74 dBuV/m
Avg: 7128.60 MHz, 50.08 dBpV/m
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Plot 7-1378. Antenna WF2 Radiated Upper Band Edge (Peak/Average — UNII Band 8 — RU26)
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RU242

Worst Case Mode:

802.11ax

Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters

Operating Frequency:
Channel:

Field Strength (dBuV/m)

5955MHz
1

PASS ieoxgrce REW: 1MHz  Peak: 5925.00 MHz, 69.57 dBuV/m
BY9, Olzet 1098 SWT: 1.0ms  Avg: 5924.55 MHz, 52.58 dBuV/m
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Plot 7-1379. Antenna WF2 Radiated Lower Band Edge (Peak/Average — UNII Band 5 — RU242)

Worst Case Mode:

802.11ax

Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters

Operating Frequency:
Channel:

Field Strength (dBuV/m)

7095MHz
229

PASS ki RBW: 1MHZ - Peak: 7127.70 MHz, 68.47 dBuV/m
Avg, Offsel: 19748 (0T 1 oms  AvQ: 7125.45 MHz, 54.71 dBuV/m
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Plot 7-1380. Antenna WF2 Radiated Upper Band Edge (Peak/Average — UNIl Band 8 — RU242)
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7.7.9 Antenna WF2 Radiated Band Edge Measurements (40MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209

RU26

Worst Case Mode:

802.11ax

Worst Case Transfer Rate:

MCS11

Distance of Measurements:

3 Meters

Operating Frequency:

5965MHz

Channel:

3

. RBW: 1 MHzZ  pagk: 5921.85 MHz, 72.81 dBuV
PASS Z%E'f‘;'ﬁasce‘i 17508 YBW: 3 MHz ea ‘ Kv/m

Pesk Offaet: 17.0dB SWT: 1.0ms _ Avg: 5919.60 MHz, 48.51 dBuV/m
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Plot 7-1381. Antenna WF2 Radiated Lower Band Edge (Peak & Average — UNIl Band 5 — RU26)

Worst Case Mode:

802.11ax

Worst Case Transfer Rate:

MCS5

Distance of Measurements:

3 Meters

Operating Frequency:

7085MHz

Channel:

227

RBW: 1 MHz  pegk: 7125.00 MHz, 72.78 dBuV
PASS hva Offsst: 19.60p VBW: 3 MHz ea z uv/m
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Plot 7-1382. Antenna WF2 Radiated Upper Band Edge (Peak & Average — UNIlI Band 8 — RU26)
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RU484

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS5
Distance of Measurements: 3 Meters
Operating Frequency: 5965MHz
Channel: 3
PASS bk Tiecs VB S My Peak: 5920.05 MHz, 77.58 dBuv/m
pug, Offset: 17298 SWT: 1.0ms  Avg: 5921.40 MHz, 59.69 dBuV/m
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Plot 7-1383. Antenna WF2 Radiated Lower Band Edge (Peak & Average — UNIl Band 5 — RU484)

Worst Case Mode:

802.11ax

Worst Case Transfer Rate:

MCS5

Distance of Measurements:

3 Meters

Operating Frequency:

7085MHz

Channel:

227

S RBW: 1 MHz  pagk: 7126.35 MHz, 79.65 dBpV
PASS Z%a'fg'ﬁasce%: 19.498 YBW: 3 MHz ea z WV/m

pudi Dffeat: 16148 SWT: 1.0ms  Avg: 7126.35 MHz, 63.10 dBpV/m
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Plot 7-1384. Antenna WF2 Radiated Upper Band Edge (Peak & Average — UNIl Band 8 — RU484)
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7.7.10 Antenna WF2 Radiated Band Edge Measurements (80MHz BW)

§15.407(b.1)(b.2) 815.205 §15.209

RU26

Worst Case Mode:

Worst Case Transfer Rate:
Distance of Measurements:
Operating Frequency:
Channel:

802.11ax

MCS11

3 Meters

5985MHz

7

PASS i e RBW: 1MHZ - Peak: 5925.00 MHz, 74.68 dBuV/m
Avg Offset 17508 ST 1.0ms  Avg: 5321.40 MHz, 52.79 dBuV/m
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Plot 7-1385. Antenna WF2 Radiated Lower Band Edge (Peak & Average — UNIl Band 5 — RU26)

Worst Case Mode:

802.11ax

Worst Case Transfer Rate:

MCS11

Distance of Measurements:

3 Meters

Operating Frequency:

7025MHz

Channel:

215

PASS e RBW: 1MHz  Peak: 7128.60 MHz, 63.16 dBuV/m
fvg lseli 19.598 CWT: 1.0ms _Avg: 7143.45 MHz, 49.35 dBuV/m
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Plot 7-1386. Antenna WF2 Radiated Upper Band Edge (Peak & Average — UNIlI Band 8 — RU26)
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RU996

Worst Case Mode:

Worst Case Transfer Rate:
Distance of Measurements:
Operating Frequency:
Channel:

802.11ax

MCS11

3 Meters

5985MHz

7

PASS ieoxgrce REW: 1MHz  Peak: 5925.00 MHz, 77.17 dBuV/m
Avg, Qffsel: 17,648 VT 1.0ms  Avg: 5924.10 MHz, 59.16 dBuV/m
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Plot 7-1387. Antenna WF2 Radiated Lower Band Edge (Peak & Average — UNIl Band 5 — RU996)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 7025MHz
Channel: 215
PASS i s 1070 RBW: LMz peak: 7125.00 MHz, 70.49 dBuV/m
pug, el 13748 SwT: 1.0ms  Avg: 7125.45 MHz, 55.67 dBuv/m
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Plot 7-1388. Antenna WF2 Radiated Upper Band Edge (Peak & Average — UNIl Band 8 — RU996)
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7.7.11 Antenna WF2 Radiated Band Edge Measurements (160MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209

RU26

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 6025MHz
Channel: 15

PASS i e RBW: 1MHZ  Peak: 5907.69 MHz, 71.60 dBuV/m
Avg Offset 17,508 ST 1.0ms  Avg: 5321.88 MHz, 52.52 dBuV/m
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Frequency (MHz)

Plot 7-1389. Antenna WF2 Radiated Lower Band Edge (Peak & Average — UNIl Band 5 — RU26)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 6985MHz
Channel: 207

PASS e RBW: 1MHz  Peak: 7129.05 MHz, 67.80 dBuV/m
Avg Olfsel: 19348 ST 1 oms  Avg: 7140.75 MHz, 51.74 dBuv/m
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Plot 7-1390. Antenna WF2 Radiated Upper Band Edge (Peak & Average — UNIlI Band 8 — RU26)
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RU996x2

Worst Case Mode:

Worst Case Transfer Rate:
Distance of Measurements:
Operating Frequency:
Channel:

802.11ax

MCS11

3 Meters

6025MHz

15

puerage Trace RBW: 1 MHz  pagk: 5908.34 MHz, 83.44 dBuV/m
PASS ;P:\?,E'fg'ﬁascé‘?: 17998 YBW: 3 MHz uv/

Podk Diteet: 17 0dn SWT: 1.0ms  Avg: 5908.98 MHz, 64.83 dBpV/m
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Plot 7-1391. Antenna WF2 Radiated Lower Band Edge (Peak & Average — UNIl Band 5 — RU996x2)

Worst Case Mode:

802.11ax

Worst Case Transfer Rate:

MCS11

Distance of Measurements:

3 Meters

Operating Frequency:

6985MHz

Channel:

207

Average Trace RBW:1MHz  pagk: 7128.15 MHz, 81.60 dBpV,
PASS hva Offsat: 19.9dp YBW: 3 MHz ed 9 Hv/m

Pesk Offset- 19.0d8 SWT: 1.0ms _ Avg: 7128.15 MHz, 65.49 dBpV/m
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Frequency (MHz)

Plot 7-1392. Antenna WF2 Radiated Upper Band Edge (Peak & Average — UNII Band 8 — RU996x2)
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7.7.12 SDM Radiated Band Edge Measurements (20MHz BW)

§15.407(b.1)(b.2) 815.205 §15.209

RU26

Worst Case Mode:

Worst Case Transfer Rate:
Distance of Measurements:
Operating Frequency:
Channel:

802.11ax

MCS11

3 Meters

5955MHz

1

PASS Pogk Trace RBW:1MHz  peak: 5923.20 MHz, 67.33 dBuV/m
Avg. Offset: 18.1d

VBW: 3 MH
Avg Ofiset: 18,146 Curr T ome  Avg: 5923.20 MHz, 49.53 dBpV/m
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Plot 7-1393. SDM Radiated Lower Band Edge (Peak/Average — UNII Band 5 — RU26)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 7095MHz
Channel: 229
PASS 537 15 ou RBW: 1Mz Peak: 7128.60 MHz, 67.61 dBUV/m
g et 1 O SWT: 1.0ms  Avg: 7125.45 MHz, 51.03 dBuV/m
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Plot 7-1394. SDM Radiated Upper Band Edge (Peak/Average — UNII Band 8 — RU26)
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RU242

Worst Case Mode:

802.11ax

Worst Case Transfer Rate:

MCS11

Distance of Measurements:

3 Meters

Operating Frequency:

5955MHz

Channel:

1

Peak Trace RBW: 1 MHz
PASS Avg. Offset: 18.0d8 VBW: 3 MHz

Peak: 5925.00 MHz, 72.40 dBuV/m

Pesk Offect: 17848 SWT: 1.0ms _ Avg: 5923.65 MHz, 53.81 dBuV/m

140

-

N

o
L

1007

@
o
L

A

Field Strength (dBuv/m)

(=]
o
L

e

40 4

5700

5880 5925 5970 6015

Frequency (MHz)

5745 5790 5835 6060 6105 6150

Plot 7-1395. SDM Radiated Lower Band Edge (Peak/Average — UNIl Band 5 — RU242)

Worst Case Mode:

802.11ax

Worst Case Transfer Rate:

MCS11

Distance of Measurements:

3 Meters

Operating Frequency:

7095MHz

Channel:

229

PAS S Peak Trace RBWE 1 MHz
Avg. Offset: 15.1dg YBW: 3 MHz

Peak: 7125.45 MHz, 70.80 dBuv/m

Podk Difeet: 1a.4dn SWT: 1.0ms  Avg: 7125.00 MHz, 56.80 dBpV/m
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Plot 7-1396. SDM Radiated Upper Band Edge (Peak/Average — UNIlI Band 8 — RU242)
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7.7.13 SDM Radiated Band Edge Measurements (40MHz BW)

§15.407(b.1)(b.2) 815.205 §15.209

RU26

Worst Case Mode:

802.11ax

Worst Case Transfer Rate:

MCS11

Distance of Measurements:

3 Meters

Operating Frequency:

5965MHz

Channel:

3

Peak T .
PASS Avg, Offeet; 18,1d3 VBW: 3 MHz

RBW: 1 MHZ  peak: 5925.00 MHz, 76.08 dBpuV/m

Pesk Offeel: 17 64 SWT: 1.0ms _ Avg: 5922.75 MHz, 52.12 dBuV/m
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Plot 7-1397.

Worst Case Mode:
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802.11ax

Worst Case Transfer Rate:

MCS5

Distance of Measurements:

3 Meters

Operating Frequency:

7085MHz

Channel:

227

PAS

Peak Trace RBW: 1 MHz

. VBW: 3 MHz
Avg. Offset: 14.9dB
P:gk Dﬁsseet: 14.4d8 SWT: 1.0ms

Peak: 7127.25 MHz, 73.97 dBuV/m
Avg: 7125.00 MHz, 52.06 dBuV/m
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Plot 7-1398.
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SDM Radiated Lower Band Edge (Peak & Average — UNII Band 5 — RU26)

SDM Radiated Upper Band Edge (Peak & Average — UNII Band 8 — RU26)

FCC ID: BCGA2993

@© clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2405200017-14-R3.BCG

Test Dates:

5/20/2024 - 10/1/2024

EUT Type:
Tablet Device

Page 440 of 464

V 10.6 10/27/2023

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact ct.info@element.com.




@ clement

RU484

Worst Case Mode:

802.11ax

Worst Case Transfer Rate: MCS5
Distance of Measurements: 3 Meters

Operating Frequency:
Channel:

Field Strength (dBuv/m)

5965MHz
3

PASS feadoce REW: 1MHz  peak: 5920.05 MHz, 80.19 dBuv/m
Avg Qffset: 17,948 CoT: 1.oms  Avg: 5920.05 MHz, 61.69 dBuV/m
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Plot 7-1399. SDM Radiated Lower Band Edge (Peak & Average — UNII Band 5 — RU484)

Worst Case Mode:

802.11ax

Worst Case Transfer Rate: MCS5
Distance of Measurements: 3 Meters

Operating Frequency:
Channel:
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Plot 7-1400. SDM Radiated Upper Band Edge (Peak & Average — UNII Band 8 — RU484)
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7.7.14 SDM Radiated Band Edge Measurements (80MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209

RU26

Worst Case Mode:

Worst Case Transfer Rate:
Distance of Measurements:
Operating Frequency:
Channel:

140 -

Field Strength (dBuv/m)

40 4
5700

Plot 7-1401.

Worst Case Mode:

Worst Case Transfer Rate:
Distance of Measurements:
Operating Frequency:
Channel:
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e VBW: 3 MHz
Avg, Offset; 18,1dB
Peak Offsel: 17,508 SWT: 1.0ms

Peak: 5923.20 MHz, 78.39 dBuV/m
Avg: 5920.05 MHz, 51.88 dBuV/m

PASS

-~

W

L

T T T T T T
5880 5925 5970 6015 6060 6105

Frequency (MHz)

T T T
5745 5790 5835 6150

802.11ax
MCS11

3 Meters
7025MHz
215
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Avg: 7126.80 MHz, 49.72 dBuV/m
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Plot 7-1402.
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SDM Radiated Lower Band Edge (Peak & Average — UNII Band 5 — RU26)

SDM Radiated Upper Band Edge (Peak & Average — UNII Band 8 — RU26)
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RU996

Worst Case Mode:
Worst Case Transfer Rate

802.11ax

MCS11

Distance of Measurements:

Operating Frequency:
Channel:
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Peak Trace )
Avg. Offset: 18,108 YBW: 3 MHz
Pegk Offset: 17,68 SWT: 1.0ms

. RBW: 1 MHz  pagk: 5925.00 MHz, 78.25 dBuv/m

Avg: 5920.50 MHz, 62.89 dBuV/m
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Plot 7-1403. SDM Radiated Lower Band Edge (Peak & Average — UNII Band 5 — RU996)

Worst Case Mode:
Worst Case Transfer Rate:
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Distance of Measurements:
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Peak Trace
Avg, Offset: 15.0d YBW: 3 MHz
Pesk Olfeet: 144dp SWT: 1.0ms

A RBW: 1 MHz  peak: 7125.00 MHz, 74.58 dBuV/m

Avg: 7125.45 MHz, 58.44 dBpV/m
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Frequency (MHz)

Plot 7-1404. SDM Radiated Upper Band Edge (Peak & Average — UNII Band 8 — RU996)
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7.7.15 SDM Radiated Band Edge Measurements (160MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209

RU26

Worst Case Mode:

Worst Case Transfer Rate:
Distance of Measurements:
Operating Frequency:
Channel:
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Plot 7-1405.

Worst Case Mode:

Worst Case Transfer Rate:
Distance of Measurements:
Operating Frequency:
Channel:
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Peak Trace RBW: 1 Mz

. VBW: 3 MHz
Avg, Offset; 18,1dB
Peak Offsel: 17,508 SWT: 1.0ms

Peak: 5899.31 MHz, 72.36 dBuV/m
Avg: 5911.56 MHz, 50.63 dBuV/m

PASS

Yo

.A.-—AM",W/

Frequency (MHz)

802.11ax
MCS11

3 Meters
6985MHz
207
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Plot 7-1406.
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SDM Radiated Lower Band Edge (Peak & Average — UNII Band 5 — RU26)

SDM Radiated Upper Band Edge (Peak & Average — UNII Band 8 — RU26)
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RU996x2

Worst Case Mode:

802.11ax

Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters

Operating Frequency:
Channel:

Field Strength (dBuv/m)

6025MHz
15
PASS pitece oW My Peak: 5908.34 MHz, 83.36 dBuV/m
Byg, et 18248 SW. 1.oms AvQ: 5866.41 MHz, 65.03 dBuV/m
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Plot 7-1407. SDM Radiated Lower Band Edge (Peak & Average — UNII Band 5 — RU996x2)

Worst Case Mode:

802.11ax

Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters

Operating Frequency:
Channel:

Field Strength (dBuv/m)

6185MHz
47
Average Trace RBW: 1 MHz .
PASS E\T}E&&fﬁsﬁ: 16 445 VBW: 3 MHz Peak: 5919.94 MHz, 66.41 dBuV/m

Pogk Difeet: 17 543 SWT: 1.0ms  Avg: 5922.52 MHz, 52.08 dBpV/m
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Plot 7-1408. SDM Radiated Lower Band Edge (Peak & Average — UNII Band 5 — RU996x2)
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